
State Office of Administrative Hearings
Kristofer S. Monson

Chief Administrative Law Judge

Proposal for Decision
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

April 26, 2023

VIA EFILE TEXAS

The ED, represented by Aubrey Pawelka

OPIC, represented by Eli Martinez

Applicant, Represented by Joe Freeland, Jim Mathews, and Benjamin Mathews

Dave and Gale Hyden, Represented by Adam Friedman

Mary Louise Sims, Self-represented

Anne Cecile Daleon, Represented by Ms. Sims

RE: SOAH Docket No. 582-22-09101; TCEQ No. 2022-0610-MWD; 
Application of the City of Bryan

Dear Parties:

Please find attached a Proposal for Decision in this case. 

Exceptions and replies may be filed by any party in accordance with 1 Texas 
Administrative Code section 155.507(b), a SOAH rule which may be found at 
www.soah.texas.gov.

CC:  Service List

http://www.soah.texas.gov


ii

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

TABLE OF CONTENTS

I.  Notice, Jurisdiction, and Procedural History .....................................................2
II.  Introduction........................................................................................................3

A. Regulatory Context and Wastewater Discharge Permit Requirements .......3
B. Proposed Facility and Draft Permit Conditions ..........................................5
C. Referred Issues............................................................................................7
D. Burdens of Proof and Production ................................................................8
E. Summary of the Evidence..........................................................................10

III. Discussion .........................................................................................................11
A. Whether the Draft Permit Complies with the TSWQS and is Protective 

of Surface Water Quality ...........................................................................11
B. Whether the Draft Permit is Protective of Groundwater and Nearby 

Water Wells in the Area ............................................................................13
C. Whether the Antidegradation review Complies with Applicable 

regulations and the Draft Permit Includes Adequate Nutrient Limits .......15
D. Whether the Draft Permit is Protective of the Health of the Requesters, 

Their Families, and Other Individuals who Reside in the Immediate 
Vicinity of the Proposed Facility and Discharge Route .............................16

E. Whether the Draft Permit is Protective of Livestock, Wildlife, and 
Aquatic Life ...............................................................................................18

F. Whether the Draft Permit Complies with Applicable Siting 
Requirements in 30 Texas Administrative Code Chapter 309 ..................20
1. Adequate prevention of nuisance odors and vectors ..........................20
2. Compliance with floodplain and wetland siting requirements ............21

G. Whether the Commission should deny or alter the Terms and 
Conditions of the Draft Permit based on Consideration of Need under 
Texas Water Code § 26.0282....................................................................34

IV. TRANSCRIPTION COSTS ............................................................................35
V.  CONCLUSION................................................................................................36



Proposal for Decision
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

SOAH Docket No. 582-22-09101 TCEQ No. 2022-0610-MWD

Before the
State Office of Administrative 

Hearings

Application by the City of Bryan for
New TPDES Permit No. WQ0015930001

PROPOSAL FOR DECISION

The City of Bryan (City or Applicant) filed an application (Application) with 

the Texas Commission on Environmental Quality (TCEQ or Commission) for a new 

Texas Pollutant Discharge Elimination System (TPDES) Permit 

No. WQ0015930001, to allow discharge of treated effluent from a proposed new 

wastewater-treatment facility (Facility) located in Brazos County, Texas.

The Executive Director (ED) reviewed the Application and issued a draft 

permit (Draft Permit) and recommended its issuance. Several individuals opposed 

the Application and the Commission referred the Application to the State Office of 

Administrative Hearings (SOAH) for a contested-case hearing on seven issues.



2

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

The Office of Public Interest Counsel (OPIC) and the named protesting 

parties recommend that the Application be denied. Having considered the evidence 

relating to these seven issues in the context of the governing law, the Administrative 

Law Judge (ALJ) recommends that the Application be approved and the Draft 

Permit issued without changes.

I. NOTICE, JURISDICTION, AND PROCEDURAL HISTORY

No party contested notice or the Commission’s jurisdiction to act on the 

Application, or SOAH’s jurisdiction to convene a hearing and prepare a Proposal for 

Decision (PFD). Therefore, a detailed description of these issues will be addressed 

only in the findings of fact and conclusions of law in the Proposed Order attached to 

this PFD.

The City submitted the Application on September 25, 2020, and the ED 

declared it administratively complete on January 14, 2021. The ED completed 

technical review of the Application on May 21, 2021, and prepared the Draft Permit, 

which, if approved, would establish the conditions under which the Facility must 

operate. After considering several requests for a hearing, on June 29, 2022, the 

Commission issued an interim order (Interim Order) referring seven issues to SOAH 

for a contested-case hearing and recommending several parties be granted 

affected-party status. 

On October 31, 2022, ALJs Andrew Lutostanski and Ross Henderson 

convened a preliminary hearing via Zoom videoconference. At the preliminary 



3

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

hearing, the ALJs admitted the administrative record, determined that SOAH had 

jurisdiction over the matter, named parties, and set the procedural schedule. In 

addition to the statutory parties (the City, the ED, and OPIC), the ALJs named 

protestants David and Margaret Hyden (the Hydens), Mary Louise Sims, and 

Anne Cecile Daleon as parties.

On February 2, 2022, ALJ Ross Henderson convened the evidentiary hearing 

at SOAH via Zoom videoconference. Attorneys Joe Freeland and Ben Mathews 

appeared for the City, Adam Friedman appeared for the  Hydens, Aubrey Pawelka 

appeared for the ED, and Eli Martinez appeared for OPIC. Mary Louise Sims and 

Anne Cecile Daleon appeared as self-represented litigants and were aligned as 

parties for the hearing. The record closed with the filing of post-hearing briefs on 

February 28, 2022.

II. INTRODUCTION

A. REGULATORY CONTEXT AND WASTEWATER DISCHARGE 

PERMIT REQUIREMENTS

A person who seeks to discharge wastewater into water in the State must file 

an application with TCEQ under Chapter 26 of the Texas Water Code.1 30 Texas 

Administrative Code, chapter 305, subchapter C provides TCEQ’s requirements for 

filing an application. Once an application is filed, TCEQ reviews the application in 

1 Tex. Water Code § 26.027.



4

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

accordance with 30 Texas Administrative Code chapter 281.2 Based on a technical 

review, the ED prepares a draft permit that is to be consistent with Environmental 

Protection Agency (EPA) and TCEQ rules and a technical summary that discusses 

the application and significant factual, legal, methodological, and policy questions 

considered while preparing the draft permit.3

A domestic wastewater treatment facility in Texas is subject to wastewater 

discharge permit requirements.4 Title 30 Texas Administrative Code, chapter 305, 

subchapter F contains TCEQ’s standard permit requirements, which TCEQ has 

adapted specifically for use in wastewater-discharge permits. All wastewater 

discharge permits are also subject to regulations found in 30 Texas Administrative 

Code, chapter 319, which require the permittee to monitor its effluent and report the 

results as required in the permit. Further, TCEQ has adopted water-quality 

standards applicable to wastewater discharges in accordance with section 303 of the 

Clean Water Act and section 26.023 of the Texas Water Code. These standards, the 

Texas Surface Water Quality Standards (TSWQS), are found in 30 Texas 

Administrative Code, Chapter 307. Additional law specific to the referred issues will 

be discussed further as relevant to the analysis.

2 30 Tex. Admin. Code § 281.2(2).

3 30 Tex. Admin. Code § 281.21(b)-(c).

4 Tex. Water Code ch. 26; see, e.g., 30 Tex. Admin. Code chs. 217 (applying to domestic wastewater systems), 305, 
307 (applying to all wastewater-discharge permits), 319.  



5

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

B. PROPOSED FACILITY AND DRAFT PERMIT CONDITIONS

The following description of the Facility and the Draft Permit is from the 

Administrative Record. Proposed TPDES Permit No. WQ0015930001 would 

authorize the discharge of treated domestic wastewater at an annual average flow not 

to exceed 6.0 million gallons per day (MGD) in the interim phase and an annual 

average flow not to exceed 12.0 MGD in the final phase from the Facility. The 

Facility, which has not been constructed, is proposed to be located approximately 

1,400 feet northeast of the intersection of Australia Lane and Cole Lane in 

Brazos County, Texas 77845. The proposed Facility would serve the City.

 

The Facility would be an activated sludge process plant operated in the 

extended aeration mode. Treatment units in the Interim phase include a bar screen, 

a grit removal chamber, three aeration basins, three final clarifiers, a sludge holding 

tank, a belt filter press, an ultraviolet (UV) disinfection chamber and cascade 

aeration unit. Treatment units in the Final phase include two bar screens, two grit 

removal chambers, six aeration basins, six final clarifiers, two sludge holding tanks, 

two belt filter presses, two UV disinfection chambers and cascade aeration units.

 

Sludge generated from the treatment facility would be hauled by a registered 

transporter and disposed at a TCEQ-permitted landfill, Brazos Valley Solid Waste 

Management Authority, Twin Oaks Landfill, Permit No. 2292, in Grimes County 

and Brazos Valley Solid Waste Management Authority, Bryan Composting Facility, 

Permit No. 42003, in Brazos County. The Draft Permit also authorizes the disposal 

of sludge at a TCEQ-authorized land application site, co-disposal landfill, 

wastewater treatment facility, or facility that further processes sludge.



6

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

The Draft Permit would authorize discharge of treated effluent into receiving 

waters via Outfall 001. From Outfall 001, effluent would be discharged to Brushy 

Creek, thence to Wickson Creek, thence to the Navasota River Below Lake 

Limestone in Segment No. 1209 of the Brazos River Basin. The unclassified 

receiving water uses are limited aquatic life use for Brushy Creek and presumed high 

aquatic life use for Wickson Creek. The designated uses for Segment No. 1209 are 

primary contact recreation, public water supply, and high aquatic life use. The ED 

issued the Draft Permit with effluent limitations intended to maintain and protect 

the existing instream uses.

Effluent limitations in the final phase of the Draft Permit, based on a 30-day 

average, are 5 milligrams per liter (mg/L) five-day carbonaceous biochemical oxygen 

demand (CBOD5), 15 mg/L total suspended solids, 1.7 mg/L ammonia-nitrogen 

(NH3-N), 126 colony forming units (CFU) or most probable number (MPN) of 

E. coli per 100 milliliters (ml), and 6.0 mg/L minimum dissolved oxygen (DO).

The ED found that the Houston Toad, an endangered aquatic-dependent 

species of critical concern, occurs within the Segment No. 1209 watershed. Species 

distribution information for the Segment 1209 watershed provided by the United 

States Fish and Wildlife Service documents the toad’s presence solely in the vicinity 

of Running Creek in Leon County. Based upon this information, the ED determined 

that the Facility’s discharge is not expected to impact the Houston Toad, and thus, 

the discharge from the Facility is not expected to have an effect on any federal 

endangered or threatened aquatic or aquatic-dependent species or proposed species 

or their critical habitat.



7

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

Segment No. 1209 is currently listed on the 2020 Clean Water Act Section 

303(d) list, specifically for bacteria in the portion of Navasota River from confluence 

with Camp Creek upstream to Lake Limestone Dam in Robertson County. Wickson 

Creek is also listed for bacteria from the confluence with an unnamed first order 

tributary (approximately 1.3 km upstream of Reliance Road crossing) upstream to 

the confluence with an unnamed first order tributary approximately 15 meters 

upstream of Dilly Shaw Road. The ED determined that the Facility would be 

designed to provide adequate disinfection and, when operated properly, should not 

add to the bacterial impairment of Segment No. 1209 or Wickson Creek. To ensure 

that the proposed discharge meets the stream bacterial standard, an effluent 

limitation of 126 CFU or MPN of E. coli per 100 ml was included in the Draft Permit.

C. REFERRED ISSUES

As set forth in the Interim Order, the seven issues referred are:

A. Whether the Draft Permit complies with the TSWQS and is 
protective of surface water quality; 

B. Whether the Draft Permit is protective of groundwater and 
nearby water wells in the area; 

C. Whether the antidegradation review complies with applicable 
regulations and the Draft Permit includes adequate nutrient 
limits; 

D. Whether the Draft Permit is protective of the health of the 
requesters, their families, and other individuals who reside in the 
immediate vicinity of the Facility and discharge route; 

E. Whether the Draft Permit is protective of livestock, wildlife, and 
aquatic life; 



8

Proposal for Decision 
SOAH Docket No. 582-22-09101, TCEQ Docket No. 2022-0610-MWD

F. Whether the Draft Permit complies with applicable siting 
requirements in 30 Texas Administrative Code Chapter 309, 
including adequate prevention of nuisance odors and vectors and 
compliance with floodplain and wetland siting requirements; and 

G. Whether the Commission should deny or alter the terms and 
conditions of the Draft Permit based on consideration of need 
under Texas Water Code § 26.0282.

D. BURDENS OF PROOF AND PRODUCTION

As the moving party, the City bears the burden of proof by a preponderance 

of the evidence.5 The Application was filed after September 1, 2015, and the 

Commission referred it to SOAH under Texas Water Code section 5.556, which 

governs referral of environmental permitting cases to SOAH.6 Therefore, this case 

is subject to Texas Government Code section 2003.047(i-1)-(i-3), as enacted in 2015, 

which provides:

(i-1) In a contested case regarding a permit application referred under 
Section 5.556 . . . [of the] Water Code, the filing with [SOAH] of 
the application, the draft permit prepared by the executive 
director of the commission, the preliminary decision issued by 
the executive director, and other sufficient supporting 
documentation in the administrative record of the permit 
application establishes a prima facie demonstration that:

5 30 Tex. Admin. Code § 80.17(a); 1 Tex. Admin. Code § 155.427.

6 Tex. Water Code §§ 5.551(a), .556.